4-5 |POWER TRAIN, CHASSIS GROUP (FRONT SUSPENSION)

NO __ [PART NO PART NAME QT |SOURCE NOTE/COMMENTS  |CAST
1140010-95N FRONT UPRIGHT LOWER 2 [MUSSETT ENG [ ]
2]40011-95N FRONT UPRIGHT UPPER LEFT 1 |MUSSETT ENG [ ]
3]40012-95N FRONT UPRIGHT UPPER RIGHT 1 |MUSSETT ENG [ ]
4{40013-95N UPRIGHT BUSH, ARM 2 [MUSSETT ENG
5/40014-95N UPRIGHT BUSH, STRG 2 [MUSSETT ENG
6|WT30/10 WASHER (¢30/¢10-12 t:1) 12 [INDFAST
7]140016-95N WASHER, ARM 2 [MUSSETT ENG
9154500-95N FRONT LOWER ARM RIGHT 1 |DC DEVELOPMENTS
10{54501-95N FRONT LOWER ARM LEFT 1 |DC DEVELOPMENTS
10{54502-95N TAPER CASE, SUS ARM 2 [DC DEVELOPMENTS
11{54505-95N BOLT FRONT LOWER ARM 2 [GRISTON
12{54506-95N COLLAR FRONT LOWER ARM 2 [GRISTON
13[{54510-95N WISHBONE BUSH 8 |TOMITA/OILES
14[{54590-95N FRONT UPPER ARM 2 [DC DEVELOPMENTS
14[54591-95N CASE SUS ARM 2 [DC DEVELOPMENTS
15[54595-95N BOLT FRONT UPPER ARM 2 [GRISTON
16{54596-95N COLLAR FRONT UPPER ARM 2 [GRTSTON
17]6G2061/E8350 DAMPER/SPRING ASSY 2 [SPAX

241721067021 BALL JOINT CP 4 |TOMITA/SUBARU
25154508-95N COLLAR ¢10/¢8 L:33 2 [MUSSETT ENG
27]154581-95N COLLAR ¢12/¢10 L:44 2 [MUSSETT ENG
28(B8/45 BOLT M8 X 1.25 L:45 (CAP SCREW) 2 | INDFAST
29(B10/50 BOLT M10 X 1.5 L:50 (CAP SCREW) 6 | INDFAST
31(B10/70 BOLT M10 X 1.25 L:70 (CAP SCREW) 4 [INDFAST
32(B10/80 BOLT M10 X 1.5 L:80(CAP SCREW) 2 | INDFAST
33|NL10F LOCK NUT M10 X 1.25 14 [INDFAST
35|W10 WASHER M10 26 | INDFAST
36[WT19/12 WASHER ¢19/¢12.5 t:1 16 [INDFAST
37|NL8 LOCK NUT M8 X 1.25 2 [INDFAST
38|NL12F LOCK NUT M12 X 1.25 2 [INDFAST
39|WS10 SPRING WASHER M10 2 [INDFAST
40[WS12 SPRING WASHER M12 2 [INDFAST
41|B8GS GRUB SCREW M8 X 1.25 L:10 2 [INDFAST
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4-5 |POWER TRAIN, CHASSIS GROUP (FRONT SUSPENSION)

NO _ |PART NO PART NAME QT |SOURCE NOTE/COMMENTS _ [CAST
43IN12FH NUT M12 X 1.25 (HALF NUT) 4 |INDFAST
44INL12FN LOCK NUT M12 X 1.25 (NYLOC) 4 |INDFAST
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